
 

 

 

 

PART III 

SEWERAGE 

 

  



Malaysia Preparatory Survey on Creation of the Best Optimized Water Infrastructure PPP in Major Urban Areas 
Final Report 

III-1 

1 Outline of Study Area 
 
1.1  Natural Condition 
 
(1) Location 
Cheras and Kajang is a part of Kajang which is a town in the eastern part of Selangor and the district 
capital of Hulu Langat. It is located 21 kilometers from Kuala Lumpur, the Capita of Malaysia. 
  
(2) Climate 
The temperature of Kajang varies in the range of 24 ºC at night to 32ºC in daytime with a little 
monthly fluctuation as shown in Figure III-1.1. 

 
Source: http://www.myweather2.com/City-Town/Malaysia/Kajang/climate-profile.aspx 

Figure III-1.1 Monthly Fluctuation of Average and Extreme Temperature of Kajang 
[...]
pretreatment facilities to remove floating material, grit and O&G (oil and grease) at 
screens, grit chamber and O&G removal tank, respectively. 
 
(b) Primary treatment 
Then, sewage enters into the primary clarifiers to separate settleable solids and other 
matters attached thereto from sewage which is called primary sludge.  
 
The expected removal efficiencies in primary treatment are 30% to 50 % in BOD5, 40% to 
60% in SS and 30% to 50 % in COD, respectively. 
 
 
(c) Secondary treatment 
Biological nitrogen removal systems achieve nitrification and de nitrification along with 
BOD reduction in reactors followed by final clarifiers. The step feed two-staged biological 
denitrification process with internal recycle as shown in Table III-5.19 splits the influent 
flow and directs its portion to each of two anoxic zones. To give allowance in facility 
layout, a deep aeration system with an effective water depth of 6 to 10m developed by 

 

Primary 
Clarifier

Reactor Final Clarifier
Disinfection 

Tank
Grit Chamber 

& Screen

Inlet Pump

Mechanical 
Thickener

Thickened 
Mixed Sludge 

Tank

Gravity 
Thickener

Primary  Sludge

Waste Sludge

Return Sludge

Influent
Effluent

Return Waste

( Digestion Gas )

Filter

In-plant Use

Cooling Water

Cooling Water

Stormwater

Sewage

Sludge

Return Waste

Reclamed Sewage Effluent 



Malaysia Preparatory Survey on Creation of the Best Optimized Water Infrastructure PPP in Major Urban Areas 
Final Report 

III-47 

TMG is adopted in the reactors. Some activated sludge is returned to reactors as return 
sludge and the remaining is withdrawn from final clarifiers to sewage treatment facilities 
as waste sludge. 
 
Through secondary treatment in reactors and final clarifiers, the removal efficiencies are 
90% to 95 % in BOD5, 90% to 95% in SS, 75% to 85 % in COD, and 75% to 85% in TN, 
respectively, for the influent quality to STP so that the sewage effluent quality complies 
with the effluent standard. 
 
(d) Disinfection 
For disinfection, there are three methods, or (a) chlorine, (b) UV (Ultra Violet) and (3) 
ozone. Ozone disinfection is generally used with expectation of secondary effects like 
decolourisation and deodourisation, but the cost is most expensive in both initial and O&M 
costs. Although UV system is recently popular in small- and middle-scale sewage 
treatment plant, the cost, especially the initial cost is rather expensive in comparison with 
chlorine disinfection. While, chlorine disinfection has disadvantages in no expectation of 
inactivation of protozoa and some viruses in sewage effluent and bad effect on receiving 
water bodies by byproduct such as trihalomethane, etc., but they can be minimised through 
firm dosing rate control, and has an advantage of residual disinfection effect. Therefore, 
chlorine disinfection is adopted in the proposed CSTP.  
 
(e) Discharge 
The CSTP site is located approximately 160 m away from the Langat River, but there is 
one existing stream from the CSTP site to the Langat River, which is used as a discharge 
channel of sewage effluent.  
 
(f) Deep Aeration System 
Until 1960’s, Tokyo’s sewerage had not been fully developed. Faced with the economic 
growth, the rapid urbanization and the population congestion in the urban area, the TMG 
had to develop sewerage infrastructure with large-scale capacity with very limited space. 
In other words, TMG had to develop highly efficient sewerage infrastructure which could 
serve the maximum population with the least amount of land.  
 
Under the circumstance of the land limitation, the TMG developed the efficient STP 
design and some good examples are the followings: 

• two-storied sedimentation tank  
• utilization of the STP’s roof top  
• deep aeration method 

 
Deep aeration method aims to make best use of land by designing an aeration tank with 
10m depth and half size lot area, compared with a conventional aeration tank (5m depth). 
Generally, the deeper tank causes more sedimentation of sludge and shorter circuit flow 
inside the tank, and increases the dead spot of air. TMG’s design characteristics come from 
the position of the baffle plate and the aeration blower installed inside the tank to solve 
these problems. 
 
In accordance with “Malaysian Sewerage Industry Guidelines” published by SPAN, it 
would require about 9.36 ha to cover 450,000PE and thus 920,000PE would require huge 
space, if a conventional aeration tank is adopted. Since the size of Kajang 3 site is about 
7.3 ha and not enough to accommodate the STP of 920,000 PE in case of the conventional 
aeration tank, we propose the deep aeration method. 
 
The diagram below outlines the deep aeration method which will operate alongside the 
step feed multistage denitrification process, which will address the current challenges 
faced the Langat catchment areas:  
 



Malaysia Preparatory Survey on Creation of the Best Optimized Water Infrastructure PPP in Major Urban Areas 
Final Report 

III-48 

 
Source: Prepared by the Study Team 

Figure III-5.6 Step Feed Multistage Denitrification Process by Deep Aeration System 
 

3) Sludge Treatment Facilities 
(a) Sludge Thickening 
Separate thickening approach is applied to primary sludge and waste sludge, respectively, 
due to the difference in sludge characteristics, that is to say, gravity thickening for primary 
sludge from primary clarifiers and mechanical thickening for waste sludge from final 
clarifiers.  
 
The moisture contents are reduced from 99% to 96% for primary sludge and 99.2 % to 
96% for waste sludge, resulting in the volume reduction of 1/4 and 1/5, respectively, 
through sludge thickening. 
 
(b) Sludge Digester 
An anaerobic medium-temperature digestion process without heating is applied to reduce 
sludge volume and to stabilize sludge.  Sludge temperature put into the tanks is in the 
range of 24 to 35 degree C.  This digestion process has a digestion period of thirty days. 
Although the change in sludge volume is a slight in the anaerobic digestion process, the 
solids in sludge are decreased due to the progress of decomposition of organic matters in 
sludge which stabilise the sludge and generate methane-rich digestion gas usable for gas 
power generation as green gas. 

 
(c)  Sludge Dewatering Facility 
By sludge dewatering, moisture content of digested sludge is reduced to 80%and sludge 
volume is further reduced to 1/4 to 1/10. When moisture contents downs below 80%, 
sludge changes from liquid condition to so called cake condition which facilitates sludge 
handling without adhesion in contact. 
 
(d) Sludge Disposal 
The dewatered sludge contains Nitrogen (N) and Phosphorus (P). P and N in the sludge are 
the main elements that can be converted to organic fertilizer for rubber plantation, 
landscaping, gardening etc. Sludge (containing P and N) can be taken over by fertilizer 
companies, hence resulting in minimal sludge disposal costs. If the sludge from the 
proposed STP would be taken over by fertilizer company, the sludge will not be dumped at 
the landfill sites, so the serious environmental problem within Greater KL is resolved.   

 
(5) Layout of Sewage Treatment Facilities 
Layout and material balance of the proposed Kajang 3 CSTP are shown in Figure III-5.7 and 
Figure III-5.8, respectively. 

Limited STP site space
High level of ammonia

Deep Aeration Method
Step‐feed multi‐stage 
denitrification process

Anoxic Tank Aerobic Tank Anoxic Tank Aerobic Tank

Step‐feed multi‐stage denitrification process

Deep
Aeration
Method

Influent
from  Primary Clarifier

RecirculationRecirculation



Malaysia Preparatory Survey on Creation of the Best Optimized Water Infrastructure PPP in Major Urban Areas 
Final Report 

III-49 

 
Source: Prepared by the Study Team 

Figure III-5.7 Layout of Kajang 3 Centralised Sewage Treatment Plant 
 



Malaysia Preparatory Survey on Creation of the Best Optimized Water Infrastructure PPP in Major Urban Areas 
Final Report 

III-50 

 
The dimensions/specifications of major facility/equipment is summarized in Table III-5.20. 

So
ur

ce
: P

re
pa

re
d 

by
 th

e 
St

ud
y 

Te
am

  
Fi

gu
re

 II
I-

5.
8 

M
as

s B
al

an
ce

 o
f K

aj
an

g 
3 

C
en

tr
al

is
ed

 S
ew

ag
e 

Tr
ea

tm
en

t P
la

nt
  



Malaysia Preparatory Survey on Creation of the Best Optimized Water Infrastructure PPP in Major Urban Areas 
Final Report 

III-51 

 
Table III-5.20 List of Major Facility/Equipment 

Category Facility/ 
Equipment 

Dimensions/Specifications 
Phase I 

(104,000 m3/day) 
Phase II* 

(207,000 m3/day)

Preliminary 

Treatment 

Inlet pump 

Type: Vertical Installed Centrifugal Pump 
Ø400 mm x 29 m3/minQ x 20 mH x 130 kW 
Ø600 mm x 54 m3/minQ x 20 mH x 250 kW 

 
2 units 
3 units 

(one as standby) 

 
- 

3 units 

Pumping station 59 m x 30 m x 33 mH (12 m + 21 m BF) 
1 bldg. - 

Grit chamber 1.8 mW x 24.0 mL x 5.0 mD 3 channels 3 channels 

Screen 
Type: automatic screen 
70,200 m3/dayQ x Opening 20 mm x 3.7 kW 

 
3 units 

 
3 units 

Odour control 
facility 

Type: Biological scrubber 
100 m3/min 

 
1 unit 

 

Primary 

Treatment 

Primary clarifier 5.0 mW x 18.5 mL x 3.0 mD 16 tanks 16 tanks 

Sludge collector 
Type: Chain flight 
5.0 mW x 18.5 mL x 3.0 mD x 2 trains x 0.75 kW 

 
8 units 

 
8 units 

Secondary 

Treatment 

Reactor 
Type: Step-feed 2-stage denitrification process 
10.0 mW x 74.0mL x 10.0mH 

 
4 tanks 

 
4 tanks 

Reactor facility 
1st mixer 
1st air diffuser 
2nd mixer 
2nd air diffuser 

Recirculation pump 

 
Submersible  mixer: Approx. 8.0 kW 
Super fine membrane 
Submersible  mixer: Approx. 6.0 kW 
Super fine membrane 
Centrifugal  pump 

 
4 sets 

4 tanks 
8 sets 

4 tanks 
16 units 

 
4 sets 

4 tanks 
8 sets 

4 tanks 
16 units 

Blower 
Type: Turbo Blower 
92 m3/min x 70 kPa x 150 kW 

4 units 
(one as standby) 

3 units 

Blower house 1F: 15 m x 50 m, 2F: 15 m x 25 m  1 bldg. - 
Secondary clarifier 5.0 mW x 52.0 mL x 4.0 mD 16 tanks 16 tanks 

Sludge collector 
Type: Chain flight 
5.0 mW x 52.0 mL x 4.0 mD x 2 trains x 2.2 kW 

 
8 units 

 
8 units 

Disinfection Disinfection tank 12.0 mW  x 50.0 mL x 3.5 mD One tank - 

Advanced 

Treatment 
Utility water facility 

Ø1,000 mm x 5.5 kW 2 units 0 unit 

Sludge 

Thickening 

Sludge thickener 
 for primary sludge 

Type: Gravity thickener 
Dia.11.0 m x 4.0 mD 

2 tanks 2 tanks 

Sludge collector Dia.11.0 m x 4.0 mD x 0.4 kW 
2 units 2 units 

Sludge thickener for 
waste sludge 

Type: Gravity-belt thickener 
50 m3/hr x 6 kW 

 
3 units 

 
3 units 

Sludge 

Digestion 

Sludge digester Dia.22.0 m x 9 mWall 4 tanks 4 tanks 
Digestion facility 
Mixer 
Gas holder 
Desulfuriser 
Gas combustion 
 Unit 

 
2,500 m3/hr x 22 kW 
2,500 m3/hr 
420 m3/hr 
420 m3/hr 

 
4 units 
1 units 
1 units 
1 units 

 
4 units 
1 units 
1 units 
1 units 

Sludge 

Dewatering 

Dewatering facility 
Type: Screw press 
Ø900 mm x 450 kg/hr x (3.7 + 1.5)kW 

4 units 
(one as standby) 

3 units 

Sludge treatment 
bldg. 

55 m x 31 m 21 mH (underground 7m) 1 bldg.  



Malaysia Preparatory Survey on Creation of the Best Optimized Water Infrastructure PPP in Major Urban Areas 
Final Report 

III-52 

Electrical 

Facilities 

Power Supply 
11 kV Switchgears, 3000jVA x2 Transformer, 
2000kVA x2 Standby Diesel Generator 

1 unit 1 unit 

Substation and 
Generator bldg. 

 1 bldg.  

Common 
Administration 
bldg. 

 1 bldg.  

*The number of facility/equipment in Phase II shows the additional number to Phase I.  
 Civil   Building   Equipment 
Source: Prepared by the Study Team 
 
(6) Green Technology at the Proposed Kajang 3 CSTP 
In this day of environmental awareness regarding the effects of climate change and global warming, 
the necessity of incorporating green technology into every aspect of life is crucial. They say that we 
are in “the century of the environment”. Therefore, the pursuit of environmental sustainability is the 
responsibility of all nations, communities, or any other organization, or even individuals on our 
Earth. 
 
In the planning of sewerage infrastructure, the reasonable level of capital expenditure and the 
environmental sustainability are important, but those two factors conflict each other sometimes. 
Therefore, an ideal balance between economical reasonableness and environmental contribution 
must be achieved by the sewerage infrastructure planning. 
 
Based on TMG’s experience, the proposed technologies as stated below bring great advantages in 
terms of cost and environmental contribution. 
 

1) Gas Generation Facility 
Methane gas produced during digestion (the biological decomposition of organic materials in 
anaerobic condition) in the sludge treatment process can be used as fuel of power generation. 
The power generation using methane gas produced from sewage sludge is known as the carbon 
neutral method. Through this method, produced CO2 circulates in life cycles and the levels of 
CO2 in our atmosphere will not be increased. Thus, this facility contributes to the reduction of 
CO2 gas emissions, one of the greenhouse gases that cause global warming. 
 
In case of the proposed STP with the ultimate capacity of 207,000m3/day, the generated power 
is about 3,758,000 kWh/year as per the following calculation: 
 

 Tokyo Example Proposed Project 
Thickened Mixed Sludge injected into Digester 100.3 DSt/day 54.69 DSt/day 
Generated Power 52,200 kw/day 28,000 kw/day 

• Generated Power considering the difference of heating temperature between Tokyo’s 
case and Langat Model Project’s case: 28,000 kw/day x 40% = 11,440 kw/day 

• Generated Power considering some buffer (reliability factor):  
11,440 kw/day x 90% = 10,296 kw/day 

• 10,296 kw/day x 365 days = 3,758,040 kWh/year  
• 3,758,040 kWh/year x RM0.377/kWh = RM 1,416,781 
 

It takes two to three months that the gas suitable for power generation is produced. Then, it 
takes a month to adjust the system to generate the power from the gas. Therefore, it takes 4 
months to generate the power after the commissioning of the sludge gas generation system.  
 
Gas Generation Facility contributes to electricity cost saving as well as the reduction of CO2 
Gas emission. Methane gas has 21 times as much greenhouse effect as CO2. Therefore, this 
facility has a great advantage environmentally.  
 



Malaysia Preparatory Survey on Creation of the Best Optimized Water Infrastructure PPP in Major Urban Areas 
Final Report 

III-53 

 
Source: Provided by the Tokyo Metropolitan Government 

Figure III-5.9 Biosolids Gas Power Generation System at Morigasaki Wastewater 
Reclamation Centre, Tokyo 

 
2) Sludge Recycle for Fertilizer Use 
Treated sludge contains phosphorus and nitrogen, which are major chemical constituents for 
fertilizer. Our proposed dewatering facility will reduce water content of sludge up to 80%. 
Sludge which has undergone the dewatering process contains 5.3% of phosphorus and 4.72% of 
nitrogen. Although in general, chemical fertilizers are used for agriculture, the sewage sludge 
can be utilized as the main components of organic fertilizer for some cases, e.g., rubber 
plantation, landscaping, palm oil plantation, etc. 
 
3) Photovoltaic Power Generation 
To enhance public awareness of sewerage infrastructure and make the best use of limited area, 
TMG found many methods of utilizing the roof top areas of STP, such as park, playground, 
tennis court, etc. Solar Panel is one of those various utilization methods, and can be considered 
as a potential solution of the proposed STP in future. Photovoltaic power generation can 
contribute to the electricity cost saving as well as to the reduction of CO2 gas emission. Also, 
tangible symbol of solar panel would enhance public awareness of environment consciousness. 
Photovoltaic power generation in Tokyo is illustrated in the figure below: 
 

:  

 

The specification of photovoltaic power generation is stated below. 
 Scale     : about 1MW 
 Expected generated electrical power  : about  570,000 kwh per year 